

REPORT OF MODULUS OF RUPTURE

BEAM CURING SYMBOLS:
D - Damp Sand
W - Immersed in Water
X - Explain in Remarks

**2003
SPECIFICATIONS**

NOTE: 2 BEAMS = 1 STRENGTH TEST
DISTRIBUTION: ORIGINAL - Project Engineer

PROJECT ENGINEER	PROJECT CONTROL ID	PROJECT NO.	CONCRETE SOURCE
------------------	--------------------	-------------	-----------------

CONTRACTOR	CONSULTANT
------------	------------

BEAM I.D. NO.	DATE CAST	DATE TESTED	AGE (DAYS)	SLUMP inches	% AIR	TEMP F°		CURE METHOD	LENGTH BROKEN BEAM inches	BEAM WIDTH	BEAM DEPTH	FACTOR	LOAD APPLIED (lbs)	MODULUS OF RUPTURE	P/F %	AVG.	DESIGN STRENGTH	TEST BY
						CONC.	AIR											

REMARKS

PROJECT ENGINEER
